
.n 4 7 E  W OCLIKI(NIA-ENVIROIMENTAL mOTECTI1 3ENCf Pm WILSON. Gormr - 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

' r3S ANGELES REGION 
101 CENTRE P U Z *  DRIVE - 1 
M O C m R E l  PARK, CA 91754-2156 
(213) 2667YX) 
FAX (213) 2667600 

May 23, 1995 

Mr. Chuck Rogers 
Wastewater Operations Manager 
Ventura Regional Sanitation District 
1001 Partridge Drive, Suite 150 k 

Ventura, CA 93003-5562 

Mr. Richard Hajas 
General Manager 
Camrosa Water District 
7385 Santa Rosa Road 
Camarillo, CA 93012-9284 

WASTE DISCHARGE REQUIREMENTS FOR VENTURA REGIONAL SANITATION 
DISTRICT AND CAMROSA WATER DISTRICT, CAMROSA WASTEWATER TREATMENT 
PLANT, CAMARILLO, CALIFORNIA (File No. 54-035) (CI 0821) 

Our letter, dated May 17, 1995, transmitted a copy of adopted Waste 
Discharge Requirements for the discharge of domestic wastes from 
the above project. Due to an administrative error, Order No. 95- 
042 was assigned to your discharge by mistake. The correct Order 
.number for your Waste Discharge Requirements is Order No. 95-059. 
Enclosed for your use and records is a corrected copy of your Waste 
Discharge Requirements. No other changes were made. 

In order to save printing and postage costs, we request that 
persons and agencies on the mailing list change the Order number to 
reflect this correction. However, these are on file in our office, 
and a corrected copy will be sent upon request. 

If you have any questions or additional information, please contact 
Deborah Boadway (213) 266-7565 or myself at (213) 266-7546. 

Environmental Specialist IV 
Subsurface' Regulation Unit 



Mr. Chuck Rogers 
Mr. Richard Hajas 

.'May 23, 1995 
Page 2 

cc: Tony Lewis, Groundwater Protection Section, U. S. 
Environmental Protection Agency (W-6-31 

Tim Ulrich, U. S. Bureau of Reclamation, South Central Area 
Off ice 

Archie Matthews, Division of Water Quality, State Water 
Resources Control Board 

Jorge Leon, Office of Chief Counsel, State Water Resources 
Control Board 

Water Recycling Programs, Department of Water Resources, 
Southern District 

Gary Yamamoto, Public Water Supply Branch, State Department of 
Health Senices 

Michael Kiado, Environmental Management Branch, State 
Department of Health Services 

South Coast Air Quality Management District, Ventura County 
Ventura County, Water and Sanitation Division, Department of 

Public Works 
Ventura County, Flood Control and Drainage Division, 

Department of Public Works 
Ventura County Planning Department 
Douglas Beach, Department of Environmental Health, Ventura 

County 



State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 95-059 

WASTE DISCHARGE REQUIREMENTS 
WATER RECLAMATION REQUIREMENTS 

FOR 
VENTURA REGIONAL SANITATION DISTRICT 

AND 
CAMROSA WATER DISTRICT 

(Camrosa Wastewater Treatment Plant) 
(File No. 54-035) 

The California Regional Water ~ u a l i t ~  Control Board, Los Angeles 
Region, Finds : 

1. Ventura Regional Sanitation District and Camrosa Water 
District (hereinafter Discharger) operate the Camrosa 
Wastewater Treatment Plant (Plant) located at the corner of 
Lewis Road and Potrero Road, Camarillo, California (Figure 1). 
Treated domestic and commercial wastewater is discharged and 
percolated to groundwater or reclaimed for agricultural 
purposes under Waste Discharge Requirements contained in Order 
No. 87-068, adopted by this Regional Board on May 18, 1987. 

2. The California Water Code Section 13263(e) provides that all 
requirements shall be reviewed periodically and, upon such 
review, may be revised by the Regional Board. A review of the 

. current requirements, followed by a site inspection, was 
conducted by Regional Board staff, and no violations were 
observed. 

These, Waste Discharge Requirements/Water Reclamation 
Requirements have been revisedto include additional findings, 
effluent limitations, standard provisions, and an expanded 
monitoring and reporting program. 

3. The Discharger operates a secondarywastewater treatment plant 
in order to provide an effluent that complies with all Title 
22 Water Reclamation Requirements for surface irrigation of 
various food crops grown on approximately 420 acres of land. 

4. Current wastewater treatment consists of a bar screen, aerated 
grit chamber, primary sedimentation using clarifiers, 
biological treatment using trickling filters, secondary 
clarification, chlorination, and impoundment in percolation 
ponds prior to reclamation. The Plant has a design capacity 
of 1.5 million gallons per day (mgd). 

March 3, 1995 



Ventura Regional Sanitation District 
and Camrosa Water District 

, (Camrosa Wastewater Treatment Plant) 
Order No. 95-059 

File No. 54-035 

Sludge from the primary and secondary clarifiers is treated 
onsite by anaerobic digestion, then dried in sludge drying 
beds at the Plant. Waste sludge is hauled offsite and 
transported to a landfill for final disposal. 

5. Prior to irrigation, the reclaimed water is stored in four 
unlined percolation ponds with a combined holding capacity of 
87 million gallons. 

6. During prolonged rainy periods when irrigation is not 
effective due to ground saturation, treated wastewater is 
discharged to Calleguas Creek under a separate National 
Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0059501, adopted by this Regional Board on September 27, 
1993. 

7. Wastewater discharge concentrations for total dissolved solids 
(TDS) ranged from 770 mg/L to 1010 mg/L during 1994. These 
concentrations exceed the Water Quality Objective for TDS of 
700 mg/L. The source(s) of the TDS have not been identified 
at this time. The Discharger will conduct an investigation to 
identify and determine the source(s) contributing to the high 
levels of TDS in the treated wastewater. 

8. The treatment plant, percolation ponds, and areas of reclaimed 
water use are located in and around Section 14, TIN, R21W, San 
Bernardino ~ a s e  and Meridian (The facility's approximate 
latitude is 34' 11' 00" and longitude is 119' 02' 07"). 

9. Ventura ~e~ional Sanitation District will operate and maintain 
the Plant, the percolation ponds. and surface irrigation 
facilities for reclaimed water use. 

10. Camrosa Water District provides potable water to the area that 
is a blend of 30% local well water and 709 imported water. 

11. Section 13523 of the California Water Code provides that a 
Regional Board, after consulting with, and receiving the 
recommendations of the State Department of Health Services 
(SDHS), and after any necessary hearing, shall, if it 
determines such action to be necessary to protect the public 
health, safety, or welfare, prescribe Waste Discharge 
Requirements/Water Reclamation Requirements for water which is 
used, or proposed to be used, as reclaimed water. 



Ventura Regional Sanitation District 
and Camrosa Water District 

; '  (Camrosa Wastewater Treatment Plant) 
Order No. 25-059 

File No. 54-035 

Section 13523 further provides that such requirements shall 
include, or be in conformance with, the statewide reclamation 
criteria. 

12. The Regional Board has consulted with the SDHS regarding the 
current reclamation of secondary-treated wastewater, and has 
incorporated the SDHS findings and recommendations. 

13. The use of reclaimed water for irrigation could affect the 
public health, safety, or welfare; requirements for such use 
are therefore necessary in accordance with Section 13523 of 
the California Water Code. 

14. Percolation of treated effluent into four unlined percolation 
ponds may have cumulative adverse impacts on total dissolved 
solids, nitrate, chloride, sulfate and other constituents, in 
receiving groundwater quality. 

15. An action level for nitrate in groundwater has been identified 
at 34 mg/L, or 75% of the State Department of Health Services 
MCL of 45 mg/L. Identification of nitrate at this level 
should allow sufficient time for emplacement and activation of 
mitigation measures, should they become necessary. 

16. The Plant and irrigation areas are located within the Pleasant 
Valley Groundwater Basin. Groundwater in this area has a 
potential beneficial use of municipal and domestic supply and 
is beneficially used for agricultural supply, industrial 
process supply and industrial service supply. 

17. The Board adopted a revised Water Quality Control Plan for the 
Los Angeles Region on June 13, 1994. The Water Quality 
Control Plan contains beneficial uses and water quality 
objectives for groundwater within the Pleasant Valley 
Groundwater Basin. The requirements contained in this Order, 
as they are met, will be in conformance with the goals and 
objectives of the Water Quality Control Plan. 

18. This project involves an existing facility, and, as such, is 
exempt from the provisions of the California Environmental 
Quality Act (Public Resources Code, Section 2100 et seq.) in 
accordance with Title 14, California Code of Regulations, 
Chapter 3, Section 15301. 



Ventura Regional Sanitation District 
and Camrosa Water District 

. '  (Camrosa Wastewater Treatment Plant) 
Order No. 95-059 

File NO.' 54-035 

The Regional Board has notified the Discharger and interested 
agencies and persons of its intent to revise Waste Discharge 
Requirements/Water Reclamation Requirements for this discharge and 
has provided them with an opportunity to submit their written views 
and recommendations. 

The Regional Board, in a public meeting, heard and considered all 
comments pertaining to the discharge and to the updated 
requirements. 

IT IS HEREBY ORDERED that Ventura Regional Sanitation District and 
Camrosa Water District shall comply with the following: 

A. EFFLUENT LIMITATIONS 

1. Discharged or reclaimed water shall be limited to treated 
domestic and commercial wastewater only. No water 
softener regeneration brines or industrial wastes shall 
be discharged at this location. 

2. Waste discharge or reclaimed water shall not contain 
constituents in excess of the following limits: 

Maximum Effluent 
IInirs 

Total dissolved 
' solids (until 2/28/97) mg/L 9501 

%Total dissolved 
solids (after 3/1/97) mg/L 700 

Nitrate-N + Nitrite-N + 
Ammonia-N mg/L 10' 

Chloride mg/L 150 
Sulfate mg/L 300 
Boron mg/L 1 
BOD5 20°C mg/L 3 0 
Oil & grease mg/L 15 
Suspended solids mg/L 3 0 
Total organic 
carbon mg/L 20 
This limit expires on February 28, 1997 (See Prwision No. 1). 

a Thia limit become. effective on March 1, 1997 (See Prwimion No. 1). 



Ventura Regional Sanitation District 
and Camrosa Water District 

" (Camrosa Wastewater Treatment Plant) 
Order No. 95.-059 

File No. 54-035 

3. Discharged or reclaimed water shall at all times be 
within the range of 6.5 to 8.5 pH units. 

4 .  Discharged or reclaimed water shall not contain heavy 
metals, arsenic, or cyanide in concentrations exceeding 
the limits contained in the current California Drinking 
Water Standards. 

5 .  Radioactivity shall not exceed the limits specified in 
Title 22, California Code of Regulations, Chapter 15, 
Article 5, Sections 64441 and 64443, or subsequent 
revisions. 

6. Discharged or reclaimed water used for agricultural 
supply shall not contain concentrations of chemical 
constituents in amounts that may adversely affect such 
beneficial use. 

B. SPECIFICATIONS FOR USE OF RECLAIMED WATER 

1. Reclaimed water used for the surface irrigation of food 
crops shall be at all times an adequately disinfected, 
oxidized wastewater. Orchard and vineyards may be 
surface irrigated with reclaimed water that has the 
quality at least equivalent to that of undisinfected 
secondary wastewater provided that no fruit is harvested 
that has come in contact with the irrigating water or the 
ground. 

The wastewater shall be considered adequately disinfected 
if the 7-day median number of coliform organisms in the 
effluent does not exceed 2.2 per 100 milliliters, as 
determined from the bacteriological results of the last 